RK:XK

158 Plisza Dnve | Keyser, WV 26726 | P 304.788.3370 | 7 304 TER 35T | wewwrkiccaim

February 22, 2019

Mr. Guy Nisbet, Supervisor
Department of Administration, Purchasing Division
2019 Washington Street East

Charleston, West Virginia 25305-0130 WI9FEB 22 AMID: 28

RE: Expression of Interest WV PU&C“‘%_E‘JC
Solicitation No.: CEQI 0310 DNR1900000001 DIVISION
A/E Services — Canaan Valley Resort Wastewater Improvements

Dear Mr. Nisbet:

As a leader in the wastewater industry, Rummel, Klepper & Kahl, LLP (RK&K) provides a full range of services for
wastewater improvement projects and systems serving public and private sector clients. Qur services include all aspects
of wastewater conveyance and treatment facilities. We are confident the team assembled for this project will meet the
[...]
both communities. The components are as follow: main line sewer video inspection, used
to identify conditions of the main lines and any possible sources of 1&I; smoke testing,
conducted to locate illegal connections or possible breaks in the sewer lines; cleanout
installation/lateral inspection, utilized at locations that warranted further investigation
through video inspection of the properties lateral lines; individual house inspections,
including in-house plumbing inspection, used when a lateral line showed evidence of &l
flow; flow monitoring, employed throughout study to monitor flow and progress toward
I&| reduction.

This project featured two unigue aspects: (1), study of a vacuum system that was
converted back into a gravity system, with various aspects of the vacuum systern still
existing and allowing 1&I flow; and (2), concurrent analyses of two communities’
independent sewer systems with different types of 1&1 issues in each. One required over
70 cleanout installations with mainline issues in streams/springs while the other required
less than 30 cleanout instzllations but had broken/damaged vacuum system equipment
left connected to system.




MNA. DIVISION CF HATURAL RESCILIR

AJE SERVICES — CANAAN VALLEY RESORT WASTEWATER IMPROVEMENTS

CHARLES TOWN UTILITY BOARD ON-CALL WATER & SEWER

TASK 19B — 2016 SEWER PROJECT
JEFFERSON COUNTY, WV

Client: Charles Town Utility Board

Contact: Joe Burris | 832 S. George Street, Charles Town, WV 25414 | 304.676.6890

Dates: 2017

.l-(.ey.;-'i'éé-r.r-i.i\.llember.s; -thn Cole, Brandon Felton

The 2016 Sewer Project consists of the construction of three (3) new sewer lift
stations and associated gravity collection and force mains for conveying raw
sewage collected from both the Sanitary Associetes Sewer Service Area and
Willow Springs Sewer Service Area to the existing Charles Town WWTP for
treatment. The project also included the demaolition of three (3) existing sewage
lift stations, two (2) of which were failing, modifications ta an existing sewage lift
station, and the demolition of the existing Willow Spring WWTP for complying
with a consent orcer from the WV Department of Environmental Protection.

Prior to the project, sewage from the Sanitary Associates Service Area gravity fed
into to the adjacent Jefferson County Public Service District (District) sewer utility
for eventua!l transportation to the Charles Town WWTP for eventual treatment.
Two sewage lift stations within the service area were failing and required
complete replacement. In addition, one of the District’s sewer lift stations was exceeding design capacity resulting in sewage backups.
To assist the District, CTUB redirected the sewage collected from the two failing lift stations to the Willow Spring Service Area whereby

removing approximately 40,000 gpd of sewage from the District’s lift station.

Sewage within the former Willow Spring Service Area was treated at the Willow
Springs WWTP which was a 100,000gpd package aeration treatment facility.
With the additional sewage flows from the Sanitary Associates Service Area and
operational issues with the WWTP the CTUB decided to decommission the plant
and redirect all sewage flows to the Charles Town WWTP for treatment.

The project involved the design and construction of three new sewage lift
stations, each with emergency back-up generators and bypass connection
capabilities; construction of approximately 4,700-LF of 12" dia. gravity sewer
collection; construction of approximately 9,400-LF of 6” dia. sewer force main;
insta!lation of a sewer SCADA system; construction of 58C-LF of 24" dia. steel
casing under two separate 4-lane divided highways; and modifications to an

existing sewer lift staticon.




A/E SERVICES ~ CANAAN VALLEY RESORT WASTEWATER IMPROVEMENTS : PAST EXPE

CAROLINA & IDAMAY SEWER SYSTEM REPLACEMENT
MARION COUNTY, WV

Client: Greater Marion Public Service District

"Contact: Carol Brooks | 44 Aberdeen Drive, Worthington, WV 26591 | 304.287.2244 | rﬁoﬁ%rﬁaredsquirre.l.@ms.n:com

Dates: 2014

Key Team Members: Dave Vanscoy, John Cole, Matt Younghlood, Brandon Felton, Andrew Suter

The Greater Marion Public Service District {(GMPSD) retained RK&K as
their engineering consultant to perform a study of their sewer collection
system; focusing on the collection systems within the Communities of
Carolina and Idamay. The study consisted of evaluating the vacuum
collection system that was constructed in 2000, which replaced an older
gravity collection system and eliminated two individual treatment
facilities.

The Community’s sewer system — constructed in 2000 and consisting
primarily of vacuum collection — was failing, causing very unreliable
service to the customers of the GMPSD. Significant inflow and infiltration
flows from the customers contributed to the problems. The GMPSD
consulted RK&K and it was determined that the best solution was to
replace the existing vacuum collection system with a conventional gravity

collection system.

In additicn to converting the existing vacuum collection system to gravity,
a sewage pumping station was reguired to convey the sewage to the
community of Carolina for further transfer and treatment. The Idamay
pumping station was designed to handle a peak flow of 130 gallons-per-
minute at 370" TDH. Due to the high operating head situation, a Smith &
Lovefess wet well mounted pump station utilizing Duplex Twin — 50 HP
vacuum prime pumps mounted in serigs was used. The pump station
conveys the sewage through dual 4” C900 PVC/Class 305 force mains
protected by surge relief valves that relieve high surge pressures by
diverting sewage back to the wet well when force main pressures exceed
the pre-set surge pressure set peint of the relief valve,

This project featured two unique aspects: {1) elimination of a relatively il e y
new failing vacuum collection system and (2) construction of 6,300 LF of pressure sewer. Due to the topography of the region and in an
effort to minimize the size of the pumps within the Carolina PS, the pumps were designed to convey sewage 50-ft in elevation above the
pump station. From the high point, the sewage will flow by gravity/pressure sewer through a vertical drop of nearly 350-ft. The pressure
sewer portion is the result of the alignment crassing under the West Fork River just prior to the Worthington WWTP




TATE CF WEST VIRGIMIA, DIYISION OF MATLIR RESOILRCE

A/E SERVICES — CANAAN VALLEY RESORT WASTEWATER IMPROVEMENTS

NORTHERN MINERAL COUNTY REGIONAL SEWER SYSTEM
MINERAL COUNTY, WV

Client: Frankfort Public Service District

Contact: Rae Corwell | PO Box 80, Wiley Ford, WV 26753 | 304.738.9552 | rcorwellfpsd@atlanticbb.net

Dates: Ongoing

Key Team Members: Dave Vanscoy, John Cole, Matt Youngblood

ln 2001, the Mineral County Commission in West Virginia requested that
the Frankfort Public Service District {FPSD) investigate the feasibility of
developing a sewage collection and treatment system in northern Mineral
County. RK&K was hired to conduct the sewer feasibility study.

The objective of the study was to define sewage treatment needs from the
perspective of public health and safety while ensuring the environmental
health of local waterways. The study area covered approximately 35
square miles and fourteen sewage treatment plants with affiliated
infrastructure. Eleven of these sewer systems had serious systemic
deficiencies, which resulted in raw sewage spills, lethal toxicity to aquatic
life, sewage backups into structures, improper treatment, and violations of
the facilities’ respective National Pollutant Discharge Elimination System
(NPDES) permits.

The project area contained 2,576 customers representing 3,058 equivalent dwelling units, both residential and commercial. Sewage
service for those residents and businesses was provided at that time by the Fort Ashby wastewater treatment plant, 13 other individual
treatment plants, and individual septic systems.

RK&K evaluated the collection system and treatment plant specifications necessary for comprehensive sewzge collection and disposal in
the project area. Development of a facility plan far the proposal ensued.

During the design of the regional project, the FPSD submitted a plan for the entire regional sewer system that envisioned the elimination
of the fourteen existing wastewater treatment facilities, which would be superseded by the construction of a 1.2 million-gatlon-per-day
(MGD) wastewater treatment plant, 63 miles of sewer lines {of diameters ranging 6” through 21"”), and fourteen sewage lift stations
divided among nine sewer sheds covering 35 square miles.

The problem of obtaining adequate funding while maintaining affordzble user rates within any single fiscal year became apparent early
in the design process. A recommendation was therefore made to divide the entire project into multiple phases to increase the likelihood
of incrementally securing the project funding necessary for construction.

Collaboration between the FPSD and RK&K has been ongoing to the present time, RK&K continues to serve in the capacities of planning,
design, preparation, construction management, and associated duties. To date, two of three planned phases of the Northern Mineral
County Regional Sewer System (NMCRSS) project have been completed.

Phase I: Phase | of the NMCRSS project allowed for the construction of approximately 13 miles of interceptor sewer lines (8” through
21" diameter), one remote sewage pump station, and the construction of a 0.6 MGD regicnal wastewater treatment plant. The total




A/E SERVICES — CANAAN VALLEY RESORT WASTEWATER IMPROVEMENTS

population served by this phase of the project is nearly 7,500 people, representing approximately twenty-five percent of the Mineral
County population.

Significant challenges in permitting, funding, design and construction
were overcome to provide a cost-effective treatment method of meeting
State nutrient loading lmitations while minimizing the impact to the
surrounding area and the financial burden on the District’s customers. The
Sequencing Batch Reactor (SBR) biological process was utilized as the
primary means of treatment, incorporating both chemical addition to
enhance the nitrification process, and filtration to enhance phosphorus
removal. This design resulted in the FPSD plant becoming the first
treatment facility to be specifically designed, constructed, and placed into
successful operation within the State of West Virginia in accordance with
the State’s limitations on nutrient loadings (5 mg/L of total nitrogen and
0.5 mg/L of total phosphorus} entering the Chesapeake Bay. The
treatment plant process comprises an influent pumping station, a rotating

mechanical fine screen, vortex grit removal, SBRs, continuous backwash .
up-flow sand filters, UV disinfection, cascade aeration, aerobic digestion, and belt-filter-press. Concurrent with construction of the plant’s
processing components, an operations building complete with testing laboratory was erected, as were chemical storage facilities and a
maintenance garage. In recognition of this design, the FPSD project received a 2011 Silver Award for Engineering Excellence from the
American Council of Engineering Companies of West Virginia.

Despite challenging site conditions, the wastewater treatment plant (WWTP) was operational in June of 2011 (15 months after Notice to
Proceed).

Phase Il: The second phase included the addition of 800 new customers, elimination of the five remaining antecedent wastewater
treatment facilities, and construction of six remote sewage pump stations and an additional 30 miles of sewer collection lines.
Additionally, the treatment capacity of the new WWTP was expanded from 0.6 MGD Lo 1.2 MGD. The WWTP expansion involved the
construction of two additional SBR tanks, one digester, four more sand filters, and additional UV disinfection capacity. Phase I of the
regional project was completed in April of 2016 (13 months after Notice to Proceed).

Funding: Due to the high anticipated cost (in excess of $52 millicn}, the regional project was divided into multiple phases in an effort to
secure the necessary funding. Phase | of the project cost approximately $18.22 million, while Phase Il cost $26.95 million. The planned
third phase of the project has an estimated construction cost of $16 million.

Associated Work: Phases | and Il of this project necessitated the acquisition of several private sewer systems, a wastewater treatment
plant site, and 7 pump station sites. RK&K completed land surveys, prepared plats and legal descriptions, and supported attorney and
owner during the procurement process. In addition to these acquisitions, 111 right-of-way easements were required for Phase |, and
Phase i required over 800 easement agreements. RK&K coordinated the acguisition process among atterney, right-of-way agents, and
owner. In a limited number of instances where land was acquired through the mechanism of eminent domain, RK&K provided court

testimony.




TE OF WEST-VIHGINIA, DIVISION OF NA Al RESOLIRCES

A/E SERVICES —~ CANAAN VALLEY RESORT WASTEWATER IMPROVEMENTS PAST EXPERIENCE

CHARLES TOWN UTILITY BOARD ON-CALL WATER & SEWER TASK 17

TUSCAWILLA WWTP TROUBLESHOOTING & PROCESS UPGRADES
CHARLES TOWN, WV

QOwner: Charles Town Utility Board

Contact: loe Burris | 832 5. George Street, Charles Town, WV 25414 | 304.676.6890

Dates: 2014 - 2015

Key Team Members: John Cole, Kelly Duffy, David Wacker, Dave Vanscoy

The Tuscawilla Wastewater Treatment Plant is located in Charles Town was
upgraded (by others) in 2013 from an aerated lagoon to a membrane bioreactor
with an average daily design capacity of 0.5 MGD. Since start-up of the MBR
system, Tuscawilla WWTP has experienced non-steady performance and failed to
consistently meet their BNR effluent limits for total nitrogen. Additionally,
chemical consumption far exceeded the design figures and dramatically increased
the Owner’s operation costs. In an effort to meet total nitrogen limits and reduce
chemical costs, as part of an on-call contract, the Charles Town Utility Board
(CTUB) retained RK&K to troubleshoot the membrane bioreactor operation and
design necessary upgrades.

Engineering Services: The RK&K Team evaluated the process design to ensure that
the biological reactor was adequately designed. Both spreadsheet type
calculations and BioWin process modeling were used to evaluate the design. The
evaluation determined that the reactor tankage design was sufficient to meet
BNR effluent limits.

In order to troubleshoot the process, RK&K performed onsite testing for several
process control variables and advised the operators to make minor process
control adjustments. During this time RK&K worked closely with the membrane
manufacturer in order to properly advise the operators. Through this
collaboration, it was determined that all three membrane units were not
required to operate at ance. With all three membrane units in service, an excess
of dissolved oxygen was being recycled to BNR tank inhibiting denitrification.
RK&K recommended that onfy two membrane units be in service at once and to
reduce to the dissolved oxygen set points. Since the operational modifications
were made, effluent total nitrogen has consistently remained under 5 mg/L.

RK&K worked with the CTUB to troubleshoot iow flow conditions and its effect on
permeate pumping rates as well as freezing issues during low flow conditions.

Following the operational troubleshcoting, the CTUB asked for recommendations for capital upgrades. RK&K recommended the
installation of nitrate probes and submersible mixers in order to increase denitrification rates and reduce supplementary carbon addition.
RK&K completed the design of the probe and mixer installation, as well as the necessary electrical improvements. Tuscawilla WWTP
now has increased process control and requires less supplemental carbon for denitrification.




FATE DEF " I VIRGINIA TIVISION OF NATURAL RESOLE

A/E SERVICES — CANAAN VALLEY RESORT WASTEWATER IMPROVEMENTS

GREENSBORO REGIONAL WASTEWATER SYSTEM
CAROLINE COUNTY, MD

Owner: Town of Greensboro, Maryland

Contact: David Kibler | 111 South Main Street, Greenshoro, MD 21639 | 410.482.6935 | dkibler@greenshoromd.com

Dates: 2012 - 2016

Key Team Members: Michael Myers, Kelly Duffy, lustin Reel

The Town of Greenshoro Regional Wastewater System (RWS} is a newly constructed
project located in Caroline County, on the Eastern Shore of Maryland, in the Chesapeake
Bay drainage area. The project consisted of a new WWTP, pumping station and
conveyance system from the former WWTP and new collection/conveyance system to
serve an adjacent town currently served by failing septic systems.

The new WWTP is designed for an average daily flow of 0.332 MGD and provides limit of
technology levels of nutrient removal to meet effluent requirements of 3.0 mg/l TN and
0.3 mg/l TP. The former WWTP did not provide nutrient removal, experienced flooding
during Hurricane Irene, and was on a land-limited confined site.

The new WWTP construction value was approximately $7.5 million. The WWTP was
constructed on a large, isolated parcel purchased by the Town which is located above the
500 yr. flood plain. Treatment systems include vortex grit removal, SBR system,
denitrification filters, cascade post aeration, UV disinfection, and chemical storage and
feed systems including methanol, alum, phosphoric acid and sodium hypochlorite. Reed
beds are used for sludge treatment/storage.

The SBR utilizes jet technology provided by Evoqua. Two SBR basins were provided. The
SBR tanks were constructed integral with the post equalization basin and sludge holding
tank in a single, compartmentalized circular structure for cost savings. The Blower Building
was constructed adjacent to the SBR tankage and houses the jet motive pumps, blowers,
electrical room, and chemical feed equipment.

Four continuous backwash flow filter cells are utilized for denitrification. On-line nitrate
and phosphate analyzers are utilized to control methanol and alum feed. Phosphoric acid
is available, but is not typically utilized. Filter effluent is discharged through a cascade
system for post aeration. Utility water pumps and a drain pumping station were also
provided.

The new WWTP was started-up in December 2016 and is meeting enhanced nutrient
removal limits.

The project was funded by grants and loans from the United States Department of

Agriculture, MDE and Community Development Block Grant. The Town obtained the funding through multiple years of planning.
served as the Town’s engineer throughout the project and provided inspection services during construction.




A/E SERVICES — CANAAN VALLEY RESORT WASTEWATER IMPROVEMENTS - PASTEXPERIENCE

POWHATAN WASTEWATER TREATMENT PLANT UPGRADES
STATE FARM, VA

Owner: Virginia Department of Corrections

Contact: lim Schrecengost | PG Box 26963, Richmond, VA 23261 | 804.674.3102 | james.schrecengost@vadoc.virginia.gov

Dates: 2009 - 2014

Key Team Members: Michael Myers, Kelly Duffy

RK&K completed the design of an upgrade for the Powhatan WWTP that is
owned and operated by the Department of Corrections. The WWTP serves
the Powhatan Correctional Center. The project included upgrades
necessary to comply with the Chesapeake Bay effluent nutrient limits which
are 6 mg/l total nitrogen (TN} and 0.5 mg/l total phosphorus (TP). The
project also included a new operations building with laboratory and site
improvements to provide an improved access road and drainage.

The Powhatan WWTP was an extended air, suspended growth facility
designed for an average daily flow of 0.465 MGD and operating at a flow of
approximately 0.3 MGD. Treatment included influent screening, flow
equalization, biological treatment using intermittent aeration, clarification

using three 25 foot diameter clarifiers, post clarification and ultraviolet
radiation (UV) disinfection. Dry powder alum was fed for phosphorus
removal. Sludge was aerobically digested, dewatered and stored offsite.
The facility was not originally designed for intermittent aeration, but plant
operations staff manually adjusted the air control system to cost effectively
provide a high degree of nitrogen removal.

The RK&K Team evaluated the existing facility to determine if the existing
intermittent aeration and chemical feed systems were sufficient to meet the
new effluent requirements. The team analyzed influent data, characterized
influent loads, and evaluated existing operating data and effluent data. The
team created mass balances and used spreadsheet analyses of
denitrification and nitrification capacities. It was determined that new
continuous backwash filters would be provided and used for solids removal
at current flows. As flows increase to the design flow and the denitrification capacity of the reactors decreases, the filters will be used
as denitrification filters with the addition of supplemental carbon.

A new liguid alum storage and feed facility was provided to eliminate prablems associated with the powdered system. Aeration system
controls and monitoring were upgraded and automated.

A new operations laboratory building and dewatered cake storage facilities were also provided.

Construction was completed in 2014 and the facility has been meeting the goals of the project.




STATE OF WESE VIRGINIA, DIVISION OF NATURAL RESOLURCH

A/E SERVICES — CANAAN VALLEY RESORT WASTEWATER IMPROVEMENTS

WINEBRENNER WASTEWATER TREATMENT PLANT
WASHINGTON COUNTY, MD

Client: Buchart Horn, Inc. / Basco Association  Owner: Washington County, Maryland

Contact: Mark Bradshaw | 3700 Koppers Street, Suite 305, Baltimore, MD 21227 | 240.313.2600 | mbradshaw@®washco-md.net

Dates: Completed 2016

Key Team Members: Michael Myers, Kelly Duffy, Kevin Nash

The Winebrenner WWTP is located along Pen Mar Road near Fort Ritchie in Cascade,
MD and has a design capacity of 0.60 mgd. The plant formerly utilized rotating biological -
contactors {RBCs) pricr to upgrading for nutrient removal. Nearly all flow is from .
communities served by septic tank effluent pumping (STEP) systems. Only a small
portion of the flow from the military base, Fort Ritchie, consists of raw sewage. The plant
historically nitrified year-round, but operated at flow rates well below design capacity.
The plant has significant 1&I {influent and Infiltration), particularly during winter snow
melts.

New development at Fort Ritchie is planned for upcoming years and will include
primarily residential users served by a new collection system. As a result, the plant
upgrade was planned for normal strength residential wastewater. The plant was
upgraded for enhanced nutrient removal for an effluent concentration of 3 mg/| total
nitrogen and 0.3 mg/l total phosphorus (annual average).

The farmer liguid treatment consisted of manual bar screening, aerated grit removal,
flow metering using a Parshall flume, off-iine flow equalization for high fiow events,
primary clarification, aerated RBCs, secondary clarification, chiorination, dechlorination,
and cascade post aeration with discharge to Falls Creek. Sludge was wasted to two
aerobic digesters and disposed of by hauling to the Cenccecheagus WWTP. There were

covered sludge drying beds which are used only for back-up purposes.

Of significance, the plant is bisected by an embankment for railroad tracks, originally

owned by Western Maryland Railroad, with the headworks, flow equalization tank, primary clarifiers and sludge system located on one
side and the RBCs, secondary clarifiers and disinfection system located on the other side. There was limited room for new improvements
and the site of the drying beds was re-purposed.

The initial ENR process evaluation included evaiuation of three types of systems to replace the RBCs: 1} sequencing bhatch reactors
followed by denitrification filters, 2) oxidation ditch using the Eimco Carrousel configuration, and 3) biological aerated filters for
nitrification followed by un-aerated biological filters for denitrification. The evaluation concluded the SBRs followed by denitrification
filters to be the least cost alternative but the overall costs were high. As a result, a iong-term, full scale pilot of a ballasted activated
sludge system was completed using the BioMag process. The full scale pilot was the first test of applying the BioMag technology in a
nutrient removal facility with anoxic zones.

Subsequent to the successful ten-month pilot test, a second evaluation was performed and the BioMag was selected as the lowest cost
alternative. Utilizing the BioMag technology allowed the existing clarifiers to be reused, reduced the footprint of the new reactor, and
eliminated the need for filters. The BioMag system was configured for use in a Four-Stage Bardenpho reactor system. The system was
designed for the varying influent flows experienced.



FATE CF WEST VIRGINIA, DIVISION CF NATURALRESOLURCE

A/E SERVICES — CANAAN VALLEY RESORT WASTEWATER IMPROVEMENTS

REFERENCES

In addition to the references noted on the project profile sheets above, RK&K is pleased to provide the following professional references
to demanstrate successful experience on other projects. We encourage you to call each client to further articulate the value RK&K
provides. Please ask about not only the technical credentials -of our staff, but also our commitment to schedule compliance, cost
performance and communication.

CLIENT CONTACT/ADDRESS PHONE/E-MAIL

Jeremy Shingler, General Manager
New Creek Public Service District 4242 New Creek Highway

Keyser, WV 26726

Gwen Evans, Executive Coordinator
Town of Oakland 15 South Third Street

Oakland, MD 21550

Carol Brooks, Manager

Greater Marion Public Service District 44 Aberdean Drive

Woerthington, Wv 26591

lerry Frantz, Treasurer

| Frankfort Public Service District 5 County Route 28/10

Ridgeley, WV 26753

Phone: 304.790.9333
ncpsdwv@gmail.com

Phone: 301.334.2691
townofoak@gmail.com

Phone: 304.287.2244
mommaredsguirrel@msn.com

Phone: 304.738.9552
jerryfrantz@frontier.com






